
REPAIR 
PARTS 

INSTRUCTIONS/ 
LIST 

This manual conlains IMPORTANT 
WARNINGS and INSTRUCTIONS 

READ AN0 RETAIN FOR REFERENCE 

 ULTRA^ KB AIRLESS PAINT SPRAYER 

 ULTRA^ 333 AIRLESS PAINT SPRAYER 

 ULTRA^'^ AIRLESS PAINT SPRAYER 

Model 231-433. Series A 

Model 231-333, Series A 

Model 231-400. Series A 

, 

INDEX 
Section Page - 

1 20.0.00 Troubleshooting Index 
8 30.0.00 Repair Section Index 
23 60.0.00 Parts Drawing Index 

10.0.00 Warnings 

- Back Cover Technical Data 

NOTE: This instruction manual uses a page number- 
ing system that allows sections and single 
pages t o  be added without changing existing 
page numbers. Use this example as a guide 
for reading the page numbers: 

Topic No. Sub-Heeding Pa a No i-dln.m.~ 

Rev B 
307-658 

Price: $10.00 
aaaca 

SUPERSEDES A 

SERVICE INFORMATION 
The following pages of your manual, 307-658. have 
been changed. To SUBSTITUTE a page, discard the old 
page and insert the new one in its place. To ADD a 
page, insert the new page in the proper page sequence. 

accurately covers all models and series of Ultra 
Following this procedure will ensure that your manual 

sprayers. 

Type of 
Page No. Change Reason for Change 

Front Cover ADD To Revision E. 7/84 
20.0.00 SUBSTITUTE New troubleshooting index 
26.0.00 SUBSTITUTE Page number reference chang, 
26.0.20 SUBSTITUTE Add Ultra 400 calibration info. 
27.0.10 ADD Add bridge test procedure 

41.0.00 SUBSTITUTE Add Ultra 400 calibration info. 
41.3.00 SUBSTITUTE Add Ultra 400 calibration info. 

41.5.00 SUBSTiTUTE Add Ultra 400 calibration info. 
41.4.00 SUBSTITUTE Add Ukra 400 calibration info. 

60.0.11 SUBSTITUTE Repair kit number change 
60.0.00 SUBSTITUTE Pam l i i  update 
60.0.01 SUBSTITUTE Parts drawing update 
60.0.10 SUBSTITUTE Pam lii update 
60.0.11 SUBSTITUTE Parts drawing update 
61.0.00 SUBSTITUTE Repair kit number change 
62.0.00 SUBSTITUTE Paw l i i  b drawing change 

Back Cover -SUBSTITUTE Add Ultra 400 technical data 

m.0.m ADD New repair saclion index 

85.o.m ADD Paw list servtw info. 

GRACO INC. P.O. Box 1441 MINNEAPOLIS, MN 55440-1444 
@COPYRIGHT 1983 GRACO INC. 



~~ 
~~ 

TROUBLESHOOTING SUMMARY 
The following chart helps you determine the CAUSE of your Sprayer malfunction. Find the symptom that closely describes your pro- 
blem, then turn to the appropriate section and page of the comprehensive troubleshooting guide for further explanation of the cause 
and for the correct repair procedures. 

SYMPTOM POSSIBLE CAUSES PAGE . . 

MOTOR WON'T OPERATE Low pressure setting 
(Basic Fluid Problems) 

21.0.01 
Clogged spray tip 21.0.w 

(Basic Mechanical Problemsl Material frozenlhardened in pump 
Loose pump connecting rod pin 

21.1.W 

Damaged motor 
21. l.w 
21.1.00 

2 
0 

(Basic Electrical Problems) Sprayer circuit breaker opened 
Wrong building voltage 

21.2.W 
21.2.w 

E 
0 

Damaged extension cord 21.2.00 
Damaged power supply cord 21.2.w 
Worn motor brushes 21.2.W 

(Circuit board malfunction1 Diagnose condition of circuit board indicator lamps; normal condition is red 21.3.00 

m 

2 .  
lamp on, dear lamp off when board is telling pump to run 
*Condition A; red and clear lamps on: pump won't operate, motor not 

Condition B: both lamps off 
running 21.3.W 

Condition C; red lamp on, clear lamp of f  
21.3.02 

Wiring diagrams 
21.3.04 
21.4.W 

Pump strokes after releasing gun trigger 
22.0.W 
22.O.W 

Wrong building voltage 22.0.00 
Wrong type extension cord 22.0. w 

I 22.0.00 
Incorrect stall pressure 22.0. w 

22.0.01 
220.01 
22.0.01 
22.0. c 

- 

LOW FLUID OUTPUT Worn spray tip 

N 
2 
0 
E , Loose or damaged leads from bridge 

0 '. Motor brushes worn or leads loose 2 Malfunctioning circuit board 
Short in motor armature 
Malfunctioning bridge 

NO FLUID OUTPUT 
IMotor runs and pump strokes) Clogged intake strainer 

Empty material supply T3.0.00 

Loose suction tube 23.0.00 
23.0.03 

Worn or damaged throat packings 23.0.00 

23.0.10 
Damaged connecting rod.assembly 23.0.70 
Damaged crank 
Motor pinion gear sibping 

P.O.10 
23.0.10 

v FLUCTUATIONS 
EXCESSIVE PRESSURE . Loose leads from bridge to board 24.0.00 

Incorrect stall pressure calibration 
C, (Spray pattern variations) 

24.0. W 

Mah'uncrioning circuit board 
Bourdon tube flag and detector out of position 24.0.00 

lSee LOW OUTPUTalsol 24.0. w 
MOTOR IS HOT AND RUNS Operating pressure of sprayer too high for sire of tip oritice 25.0.00 

Sprayer located in direct sun 25.0.00 
Sprayer left in stalled condition 25.O.W 

v) Loose laads from circuit board to motor 25.0. a0 

(1 
z.0.w 

2 Intake valve ball and piston ball not seating 0 
E 
$ 

not stroke) v) 
(Motor runs but pump.does Loose connecting rod pin 

2 

2 
v, INTERMIlTENTLY 

(0 
0 

ELECTRICAL SHORT 

u turned on 
Building circuit breaker opens as swn as sprayer is plugged in: sprayer NOT 

v) 

26.0.00 
Building circuit breaker opens as soon as sprayer is turned ON 26.0.10 

SPIN TEST For checking armature, motor winding and brush electrical continuity 27.O.W 

Sprayer circuit breaker opens after sprayer operates only 5 to 10 minutes. 26.0.20 

\ 8 BRIDGE TEST For checkino for maifunctionino bridoe 27.0.10 

307-650 E 20.0.00 



~ ~ _ _  
ULTRA" 333 AIRLESS SPRAYER ULTRA" 433 AIRLESS SPRAYER 
Model 231.333 Model 231-433 
Includes items 1-126 Includes items 1-126 

REF PART DESCRIPTION QlY REF PART DESCRIPTION 
NO. NO. NO. NO. 

QTY 

1 

l b  

2 
IC 

2a 
3 
4 
5 
6 
9 

10 
13 

14 

15 

16 

20 
21 
P 
23 

27 
30 

31 

32 

P 

35 
38 
37 
38 
39 

40 
41 

42 
43 

44 

46 

21a322 
218-323 
218-121 
107-4P 

218-032 

218-034 
107-327 

178-967 
107-089 
218-324 
179-961 
100669 
100-322 

21~231 

218-147 
218-186 
214-701 

208663 

217-593 

176818 
179-898 
065099 
210-541 

218423 
100-643 

218-328 
21 E327 
107-209 

1 07-21 0 

176817 
21 8-326 

-1803S3 

217-577 
178941 

100-214 
107-212 

218037 
180573 

lw-ml 

162453 

307-658'8 

MOTOR, electric 
Includes items lb. 1c 

For Ultra 333 only; 3/4 HP 
For Ultra 433 only; 1 HP 

.FAN. motor 

.HOUSING, motor (front end bell) 

Includes items 28. 4. 5 
DRIVE HOUSING ASSEMBLY 

For Ultra 433 only; 1 HP 
For Ultra 233 only: 314 HP 

CONNECTING ROD ASSEMBLY 
.GREASE. gear, 10 oz.(not shown) 

.SPACER 

.WASHER. race 
CART FRAME 
GEAR CLUSTER 

COCKWASHER. external. 
BALL, 114": stainless steel 

shakeproof; 7/16" 
MOTOR COVER ASSEMBLY; In- 
cludes labd 37 and identificaiton 
I S M  
For Ultra 433 only; 1 HP 
For Ultra 323 only; 3/4 HP 
HOSE, grounded, nylon: 3/16" I D :  
cpld 1/,4 npsm(f); 3 ft (0.9 m) long; 
spring'guard both ends 
SPRAY GUN, airless; see 307-046 for 
parts (not shown1 
SPRAY GUN. airless; see 307-614 for 
parts (shown) 
PIN 
STUD, motor cover 
CONDUIT, electrical 
HOSE, grounded, nylon: 3/8" ID; 
cpld 114 npsm(f): 50 ft 115 m) long; 
spring guard both ends 
BEARING HOUSING ASSEMBLY 
CAPSCREW, socket head: 114 x 1" 
long 
FRONT COVER; indudes label 94 
For Ultra 433 only 
For Ultra 3 3  only 
SCREW, machine, filh: No. 8-32 x 1" 
long 
CAPSCREW. socket head; 3/8 x 
1.75" long 
SPRING. mining 
COVER, prerpure control 
LABEL. "Warning" 

parts list on page 44 
PUMP, displacement: see separate 

LOCKWASHER, 5 /16  
CAPSCREW, socket head: 5/16 x 
0.5" lona 

NUT, hex: 1 - 5 W  thread 

%JBE~&ction 

See separate parts list on page 
PRESSURECONTROLASSEMBLY: 

62.o.m 
CAPSCREW. hex head: 1/2 x 0.625" 
lono 
NIfPLE. 1/4 npdm) x 114 npsm 

' 1  
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 

2 
1 

1 

1 
1 

1 

1 

1 
1 

8 in. 
2 

1 
1 

2 

1 
1 

4 

4 
1 
1 
1 
1 

1 
2 

2 
1 

1 

1 
1 

47 

48 
49 
50 
51 

53 
54 

56 
55 

57 
59 
59 
60 
62 
63 
65 
66 

75 
67 

77 
78 

79 

84 
85 
a7 

69 
9d 

91 

92 

93 
94 

99 
110 
111 
112 

113 
114 
121 
122 
125 
128 

' 21 8'083 

214-570 
106-115 
210" 
107-218 

105-521 
101-725 

179-780 
179-775 

178-392 
154-638 

l W 8 l l  
17981 1 
1w-008 
107-219 
105510 

"17&034 
102-E8 
215001 
102-932 
179-945 

155666 

2c6-934 
150-513 
106-075 

179-938 
106078 

179-948 
179-952 

179-951 

179949 
179953 

179954 
179-950 

"178.334 
179-4995 
102-144 
107-248 

157-974 
107-199 
218405 
100-509 
170-959 
107.447 

HOSE, grounded, nylon; 114" ID: 
cpld 114 npsmff); 29" (715 mrn) Ig; 
spring guard both ends 
FLUID FILTER; sw 307-253 for pans 
LOCKWASHER. spring; 3/8" 
BALL VALVE. 1/4 not 1 

2.75" lona 
CAPSCREW'sockethead; 1/4x 

- 
PLUG 
TIP, rubber 
SPACER 
AXLE 
WASHER, plain; 5/8" 
CLIP, spring 
CAP. hub 
WHEEL 
LOCKWASHER. spring; 5/16" 
BUSHING. 3/4 npttml x 112 nPt(f) 
LOCKWASHER, sorina; 114" 

.. ~ . ~ ~~ 

TAG, warning 
RIVET, blind 
RAC 111 SPRAY TIP KIT 
CONNECTOR, conduit 
ADAPTER, elbow; 7 / 1 6  stud; 114 X 
114 npt(fl 

x 3/8 npt(ml 
UNION, adapter; 3/8 npsm(f) swivel 

JAM NUT. 7/16" 
THROAT SEAL LIQUID, 8 02. 

~ . .~ 

SCREW, machine, oval head: thread 
forrnina; No. 10-24, Twe c: 0.5'' 

.~ ~ 

- 
long 
MOUNTING BRACKET 
SCREW, flax head; thread rolling; 
No. 10-24 x 0,375" long 

For Ultra 433 only 
LABEL. identification 

LAABEL, identification 
For Ultra 323 only 

For Ultra 433 oniv 
For Ultra 333 only 

LABEL. identification 
LABEL. identification 

For Ultra 333 onb 
For Ultra 433 only 

LABEL. 'Warning" 
BRACKET, mounting 
NUT, sheat 

head: No. 10-24 x 2.5" long 
SCREW, machine: round head: cross 

WASHER, plain; 3/16" 
CLIP, receptacle 
CIRCUIT BOARD. sw page 83.0.33 
PLUG, for Ultra 333 onb 
STRAINER, inlet, 16 mesh 
SEAL, conduit (Refer to page 
a0.m) 

1 
1 

or 2 
4 

2 

2 
2 

2 
1 
2 
2 
2 
2 
2 
1 
6 

2 
1 

1 
1 

1 

1 
1 
1 

4 
1 

4 

1 
1 

1 
1 

1 
1 

1 
1 

1 
2 
2 

2 
2 
2 

1 
1 

1 

1 

307 number in description mfen to separafd instruction 
manual. 

*'Warning labels and tags supplied at no charge. 

Order net-& bv name and series lener ot the assembh, for 
wt&h 'hu em' ordering. 

6o.o.M) 



60.0.01 



ULTRAW 400 SPRAYER 

Includes items 1-122 
Model P l 4 3 ,  series A 

REF 
NO. 

1 

l b  
I C  
2 

2a 
3 
4 
5 
6 
9 

. 10 
13 

14 
15 

16 

18 
iu 
21 
P 
P 

30 

31 
32 

33 
35 
36 

37 
38 
39 

41 
40 

42 
43 

44 

48 

PART DESCRIPTION 
NO. 

218360 MOTOR, electric . 
218317 .HOUSING, motor (front and bdll 
107422 .FAN, motor 
218357 DRIVE HOUSING ASSEMBLY 

Includes items lb. IC 

Includes item 2a 

218-359 CONNECTING ROD ASSEMBLY 
107-327 .GREASE, gear. 10 or.(not shown1 

im-w SPACER 

218361 CART FRAME 
180-131 WASHER, race 

218364 GEAR CLUSTER 
l " 6 9  ' BALL, 114"; Stainles steel 
1W3p LOCKWASHER. external. 

218367 MOTOR COVER ASSEMBLY 
shakeproof: 7/16'' 

216m1 

217-593 

218242 
176818 

065099 
10744 

210-541 

107-445 

218363 
107-iQ3 

102-952 

218328 
176817 

"180-3B 

218215 
176762 

100-214 
107-212 

21- 
180-192 

a n  

1 
1 

1 
1 
1 
1 
1 

2 
1 

1 

HOSE, grounded, nylon: 3/16" ID; 
cpld 114 npsm(f1; 3 ft (0.9 ml long; 
spring guard both ends 1 
SPRAY GUN. airless; see 307-614 for 
Pam 
CRANKSHAFT ASSEMBLY 

1 

PIN 
1 

PIN 
1 

.2 
CONDUIT, electrical 
HOSE,'grounded. nylon: 3/8" ID: 

7.5 in. 

cpld 1/4 npsm(t1; 50 ft (15 ml long; 
spring guard both ends 
CAPSCREW. socket head: 114 x 1.5" 

1 

long 3 
FRONT COVER: indudes label 94 
SCREW, machine, filh; No. 832 x 1" 
long 
STRAINER 

4 
1 

SPRING. retainina 1 
COVER.~pressurecontrl: includes 
labels 93 b 109 1 

NUT, hex; 1.5" thread 
LABEL, 'Warning" 1 

1 
PUMP, displacement: see separate 
pam list on page 61.0.10 
LOCKWASHER. 5/16" 

1 
2 

CAPSCREW. socks head; 5/16 x 
0.5"long , 
SIPHON TUBE 
PRESSURE CONTROL ASSEMBLY; 
See separate pa- lii on page 
e n m  1 

1 
1 

REF PART DESCRIPTION a n  
NO. NO. 

47 218-08) HOSE, grounded. nylon: 114" ID: 
cpld 1/4 npsmlfl; 29" 1715 mml Ig; 

48 216570 FLUID FILTER; see 307-253 for P a m  1 
spring guard both ends 1 

50 210-661 BALL VALVE, 114 npt 
57 178884 WASHER. olain: 5/8" 

1 or2 
2 
2 
2 

M 106062 WHEEL 
62 104-M)8 LOCKWASHER. spring; 5 / 1 6  

2 

63 107-219 BUSHING, 3/4 npt(ml x 1/2 nptlfl 
2 

65 105510 LOCKWASHER, spring; 114" 
1 

€6 Y78-034 TAG. warnina 
3 
1 

67 102-556 RIVE?, blind' 
75 21~01 RAC 111 SPRAY n p  KIT 

2 
1 

77 102--932 CONNECTOR, conduit 
78 179-945 ADAPTER. elbow: 7/16" stud: 114 x 

2 

79 

80 
E4 

E7 
m 

89 
90 

91 
92 
93 
?4 
99 

109 
110 
111 
112 

113 
114 
l l B  
119 
121 
1P 

114 not(f1 1 
155-665 UNION,-adapter: 3/B npsm(f1 Swivel 

176460 ADAPTER: 318 n p t h l  x 112 nptlfl 
2X-394 THROAT SEAL LIQUID. 8 02. 
150-513 JAM NUT, 7/16" 
106-075 SCREW, machine. oval head: thread 

x 3/8 npt(m1 

forming; No. 10-24, Type c; 0.5" 
long 

179-936 MOUNTING BRACKET 
106-078 SCREW. flat head: thread rolling; 

180d&( LABEL, identification 
No. 10-24 x 0.375" long 

18o-og3 LABEL. identification 
179-943 LABEL, identification 
180-138 LABEL, identification 

"178-934 LABEL, "Warning" 
Y77-762 LABEL, "Warning" 

179-995 BRACKET, mounting 
102-744 NUT, sheet 
107-248 SCREW. machine; round head: cross 

157-974 WASHER, plain: 3/16" 
head: No. 10-24 x 25" long 

107-199 CUP, receptacle 
107-423 SCREW 

2 1 M  CIRCUIT BOARD, see page 63.0.30 
l " 2 B  LOCKWASHER 

100-509 PLUG, pipe 

1 
1 
1 
1 

4 
2 

4 

1 
1 
2 

2 
1 

2 

2 
2 
2 
2 
2 
1 
1 

307 number in description refers to seperete insrruction 
manuel. "._ 

1"Ool CAPSCREW. hex'head; 112 x 0.625" 
long 1 

1624' NIPPLE, 114 npt(m1 x 114 npsm ' 

"Warning labels and tags supplied at no charge. 
1 

Order para by nama and series lemr of the assembly for 
which .you ere- ordaring. 

60.0.11 



60.0.1 



Displacement Pump, 217-577. Seriea A 
ULTRAm 433 ULTRAm 333 SPRAYER 
Includes items 201 to 224 

REF PART 
NO. ,NO. 

201 179810 

2w '105-445 
203 '1cw44 

a08 '154429 
a05 '107JX3 

207 '17e-LX38 
2 3 9 ,  '17e-939 im *17e-W 
211 . 1 m w  

213 V7e-944 
212 9178443 

Rapalr K l t m  
(Must ba purehasad separata&). 

For pump packings and motor brushes. Includes all star- 
red (*) items in parts list below, plus two motor brushes. 

Z20-3bb 

DESCRIPTION an REF PART DESCRIPTION 
NO. NO. 

PLUG 
BALL 

SEAL. u-cup 
BALL 
GASKET 

1 
1 
1 

1 
1 

1 
2 
2 
1 
1 
1 

GLAND, packing. 

VALVE, intake 
NUT. packinglwetsup 

ROD, pislon 
VALVE, phon 

liiv 

1 .  
1 

3 
1 

3 
1 
1 
1 
1 
1 
1 

3078680 . 61 .O.OO 



PRESSURE CONTROL ASSEMBLY 218-037 
Includes items 301-305 

NOTE: A circuit board is not included with the pressure 
control assembly 218437. Order pan no. 218-405 

The terminals listed in this pans list are shown in 
(ref. no. 121. page 60.0.00 or 60.0.101 separately. 

each of the wiring diagrams on !he next five pages. 

NO. NO. 
REF PART 

301 180043 
m l(K619 
3a3 105659 
3 4  107-256 

336 218-128 

308 218-170 

310 107-254 
309 107-258 

311 218189 
312 107-268 
314 107-267 
315 107433 
316 107-294 
317 107-596 

319 107-260 
318 107-262 

320 107-Z6E 
321 103-885 
3p 103-886 
323 107-265 
324 107-283 
325 102-m 
327 157-021 
JZB 106170 
m-668 B 

~ ) 5  z w a  

DESCRIPTION 

ONlOFF SWITCH 
MICROSWITCH 

GUARD, lockin0 
BOOT, ONlOFF switch 

JUMPER WIRE 
BARE PRESSURE CONTROL BOX 
lncludm hem 3Il-34 
BRIDGE. rectifier, SCR 
CIRCUIT BREAKER 
BOOT, circuit breaker 
CORD, power rupph, 

TERMINAL, male 
ADAPTER, terminal 

TERMINAL. female 
TERMINAL, m l e  
TERMINAL, male 
TERMINAL, female 
TERMINAL, female 
TERMINAL, famale 
TERMINAL, male 
TERMINAL, female 
TERMINAL, female 

TERM1NAL:ring 
TERMINAL, female 

LOCKWASHER. No. 8, internal 
BUSHING. main relid 

a n  

1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
1 
1 
1 

2 
1 

1 
1 
1 
1 

REF PART DESCRIPTION 
NO. NO. 

QTY 

ieowl. 
. . 

330 
X31 101-273 SCREW. machine. flat head: 

1 
" . "- 

NO. i024 X sf(~' iow 1 
322 100-179 NUT, h a .  maa. No. 1024 thd 1 
3p 100-718 LOCKWASHER. internal. shakeproof; 

334 *'176?97 LABEL. WARNING 
No. 10 1 

335 **17&035 LABEL, WARNING 
1 
1 

358 107-281 TERMINAL. mele 
337 107-603 TERMINAL, female 

2 

338 107-604 TERMINAL, male 
1 

333 218410 ADAPTER, W'M 
1 

340 21846) ADAPTER. d.m 
1 

341 157-360 ADAPTER, 318 nptlml X 112 nPt(m) 1 
1 

3.42 104840 ELBOW. meet: 114 nptfm x fl 1 
3ru 100~36 SCREW, mach: Joned pan head: 

344 182-463 NIPPLE, 114 npttml x 114 n P m  
1 
1 

3 7  number in description tafers to sepamta inst I 
rnenud. 
"Warning labels and Wgs suppiid at no chsrgs. 
ader pm by name and series lemr of the asembly fo 
which you am ordmhg. 

62.0. 

No. 8x6/16" long 

346 102-932 CONNECTOR, conduit 



~ 

PARTS LIST SERVICE INFORMATION 
Listed below by the assembly changed are OLD, NEW, 
ADDED and DELETED parts. Added parts marked with 
an asterisk [*) indicate that they Were formerly listed as 
part of another assembly in your sprayer. .~ 

ASSEMBLY PART REF PART 
CHANGED STATUS NO. NO. . NAME 

231-333 OLD 
8 NEW 
231-433 OLD 
Sprayem NEW 

NEW 
DELETED 
DELETED 
DELETED 
ADDED 

37 1 8 0 3 9 3  
179885 

42 180753 
218078 

1 2 5  170-959 

88 loo840 
100 1oo-035 
1 2 8  107447 

m 157-350 

Label 
Label 
Suction Kit 
Suction Tube 
Strainer 
Adapter 
Elbow 
S W W  
Seal 

231-400 OLD 
Sprayer NEW 

179489 Stud 
21 107-424 Pin 

DELETED 37 179885 Label 
ADDED 37 1 S 3 4 3  Label 
DELETED 49 106115 Lockwasher 
DELETED 88 151-350 Adapter 
DELETED 88 loo840 Elbow 
DELETED 100 1oo.035 S C W  . 

NOTE: ADDED and DELETED parts are not inter- 
changeable. 

65.0.00 



ULTRA 433 TECHNICAL DATA 

Power Requirements : 
Operating Range : 

CycleslGallon (liter1 : 
Maximum Delivery : 

Inlet Paint Strainer : 
Power Card : 

Outlet Paint Filter : 
Pump Inlet Sue : 

Fluid Outlet Sue : 
Weight : 

Wetted Parts : 

Dimensions : 

0" psi (0-210 bar) 
115 VAC. 60 Hz, 1 Phase, 15 AMP minimum 

m ( 5 3 1  

No. 14 AWG. 3 wire, 8'6" long 
.85 GPM (3.2 literlminl 

16 mesh, 1190 micron. Stainless Steel Screen, reusable 
60 mesh. 250 micron. Stainless Steel screen, reusable 
3/4 npt w / W  I.D. chamfer 
114 npsm fmm fluid filter 

Aluminum, Oelrin, Nitralloy, Nylon, Polyethylene, 
100 Ib (45 Kg) approximately 

ethane. Rubber impregnated leather, Stainless Steel. 
Tungsten Carbide, Zinc-plated steel 

Width: 22.5 in. 
Height: 28.0 in. 
Length: 26.0 in. 

ULTRA 333 TECHNICAL DATA 
Power Requirements : 

CycleslGallon (liter) : 
' Operating Range : 

Maximum Delivery : 
Power Card : 

Inlet Paint Strainer : 
Outlet Paint Filter : 

fluid Oudet Size : 
Pump Inlet Size : 

Wetted Parts : 
Weight : 

Dimensions : 

115 VAC, 60 Hz, 1 Phase, 15 AMP minimum 
O-JWO psi (4210 bar) 

No. 14 AWG. 3 wire, 86" long 
.6 GPM (2.3 literlminl 

60 me&, w)  micron, Stainless Steel screen, reusable 
16 mesh, 1190 micron. Stainless Steel Screen, reusable 

3/4 npt w/30° I.D. chamfer 
1/4 npsm fmm fluid filter 
95 Ib (43 Kg1 approximately 
Aluminum, Delrin, Nitralloy, Nylon, Polyethylene, 

ethane. Rubber impregnated leather, Stainless Steel. 
Tungsten Carbide, Zinc-plated steel 

Width: 22.5 in. 
Height: 28.0 in. 
Length: 26.0 in. 

260 (701 

ULTRA 400 TECHNICAL DATA 
Power Requirements : 115 VAC. 60 Hz. 1 Phasa. 10 AMP minimum 

CycledGallon (liter1 : 470 (1241 
Operating Range : 02750 psi (0195 bar1 

Maximum Delivery : .46 GPM (1.8 llter/minl 

Inlet Paint Stminer : ' 18 mesh, 1190 miwn, Stainlgl Steel Screen, reusable 
. Power Card : No. 14 AWG. 3 wire, 86' long 

Oudat Paint Fnter : 60 mesh, 250 miwn, Stainlgl Steel rraen, reusable 
Pump Inlet Size : 112npt 
Fluid Outlet. Sue : 114 npsm from fluid filter 

Waight : 75 Ib 1 3 5  Kg1 appmximaely 
WSned'Pam : Aluminum, Odrin, Nylon. Polyethylene. Polyurethane, 

Rubber impregpet4 leather, Stainlgl S t d ,  
Tungstsn Carblde 

Height. aB.5 in. 
Length: 23 in. 

DiI"iOM : Width: 21 in. 

PTFE

PTFE




